Simplicity P1728EX, P1732EX, P1738E, 1695903, 1751687, P1728E, 1695846, P1732E User Manual

Size:
1.07 Mb
Download

Parts Manual

 

 

Reproduction

 

 

Signature Pro

 

 

 

for

 

Not

Dual Stage Snowthrowers

Attachment

 

 

Mfg. No.

Description

 

 

1695824

P1524E, 14.5GT 24" Dual Stage Snowthrower

1695825

(P1728E), 16.5TP 28" Dual Stage Snowthrower

1695826

(P1732E), 16.5GT 32" Dual Stage Snowthrower

1695827

(P1738E), 16.5GT 38" Dual Stage Snowthrower

1695846

P1732EX, 16.5GT 32" Dual Stage Snowthrower (CE/Export)

1695903

(P1728EX), 16.5TP 28" Dual Stage Snowthrower

 

(CE/Export)

 

 

Manual Part No. 1751687

Revision A

Rev. Date: 10/22/2010

Reproduction

Not

for

 

 

Table Of Contents

PRODUCT COMPONENTS

PAGES

Handles & Controls Group ...................................................................................................................................

4

Engine & Frame Group ........................................................................................................................................

8

Auger Drive Group - Heavy Duty .........................................................................................................................

12

Auger Housing Group ..........................................................................................................................................

14

Traction Drive Group ............................................................................................................................................

16

Wheels & Tires Group ..........................................................................................................................................

20

Decals Group .......................................................................................................................................................

22

Chute & Rotation Group - Electric Chute/Remote Deflector ..............................................................................

24

Gear Case Assembly - Heavy Duty .....................................................................................................................

26

Torque Specification Chart .....................................................................

Inside Back Cover

Reproduction

Not

for

 

Handles & Controls Group

NOTE: Unless noted otherwise,

2988283

use the standard hardware torque specification chart.

The above parts group applies to the following Mfg. Nos.:

1695824

- P1524E

1695903 - (P1728EX)

 

 

1695825

- (P1728E)

 

 

 

1695826

- (P1732E)

 

 

 

1695827

- (P1738E)

 

 

 

1695846

- P1732EX

 

 

 

© Copyright 2010 by Briggs & Stratton Corporation

4

1751687

Milwaukee, WI, USA. All rights reserved

Handles & Controls Group

REF NO PART NO.

QTY. DESCRIPTION

0010

1701011

0020

1728968

0030

1735148

0040

1728115

0050

1664847

0060

1733890C

0070

2834683

0080

1664022

0090

1725205A

0093

1735133A

0100

1732732

0110

1960471

0120

1727127

0130

1677453

0140

1725702

0150

1718791

0160

1723965

0170

1930641

0180

1935450

0190

1925592

0200

1734387C

0210

1960686

0220

1701342

0230

1705898

0240

1678579

0250

1933689

0260

1724037

0270

1705899

0280

1928732

0290

1727128

0300

1923341

0310

1723935

0320

1723967

0330

1960685

0340

1668523

0350

1960705

0360

1732470

0370

1931317

0380

1734388

0390

1666255

0400

1722460

0410

1924361

0420

1668524

0430

1668681

5 TIE, Self Lock

1 HARNESS, Wiring

1CABLE & SPRING ASSEMBLY, Auger, R.H.

1CABLE & SPRING ASSEMBLY, Traction, L.H.

6CAPSCREW, Hex Flange, 5/16-18x 3/4

1HANDLE ASSEMBLY

2CLIP, Wire

1

GROMMET

1

LEVER, Clutch, L.H

1

LEVER, Clutch, R.H.

3

BUSHING

4

CAPSCREW, Hex Washer Head, Taptite, #12-24x 1

1

HANDLE, Clutch, L.H.

1

ROD, Control, 2-7/8

1

SCREW, Pan Head Torx, #10 x 1/2

1

CABLE & HANDLE ASSEMBLY

2

GRIP, Hand, Heated

4

NUT, Hex Flange, Whiz Lock, 1/4-20

4

Reproduction

CAPSCREW, Hex Flange Head, 1/4-20x 3/4

6

CAPSCREW, Hex Washer Head, Taptite, 1/4-20x 3/4

1

DASH, Handle

1

NUT, Hex Flange, ESNA, 5/16-18

1

SPRING, Compression

1

 

for

LATCH, Control

1

SPACER

1

CAPSCREW, Hex Flange, Whiz Lock, 5/16-18x1-1/2

1

RESISTOR BLOCK

Not

 

1

GUIDE, Control

1

SCREW, Hex Washer Head, Taptite, #10-24x 1

1

HANDLE, Clutch, .H.

1

CAPSCREW, Hex Flange Head, 1/4-20x 3/4

1

BRACKET, Shift Control

1

SWITCH, Hand Warmer

4

NUT, Hex Keps, 1/4-20

1

ROD & CLEVIS ASSEMBLY

1

CAPSCREW, Hex Flange, Whiz Lock, 1/4-20x2-1/4

2

KNOB

2

BOLT, Carriage, 1/4-20x 3/4

1ROD, Shift, Upper, 10-1/2

1ROD, Shift, 15-5/16

1PIN, Quick

1WASHER, 1/2

2BLOCK, Pivot

1 WASHER, Curved

Footnotes

Note* See your local hardware store for replacement bulbs.

The above parts group applies to the following Mfg. Nos.:

1695824

- P1524E

1695903 - (P1728EX)

 

 

1695825

- (P1728E)

 

 

 

1695826

- (P1732E)

 

 

 

1695827

- (P1738E)

 

 

 

1695846

- P1732EX

 

 

 

© Copyright 2010 by Briggs & Stratton Corporation

5

1751687

Milwaukee, WI, USA. All rights reserved

Handles & Controls Group

NOTE: Unless noted otherwise,

2988283

use the standard hardware torque specification chart.

The above parts group applies to the following Mfg. Nos.:

1695824

- P1524E

1695903 - (P1728EX)

 

 

1695825

- (P1728E)

 

 

 

1695826

- (P1732E)

 

 

 

1695827

- (P1738E)

 

 

 

1695846

- P1732EX

 

 

 

© Copyright 2010 by Briggs & Stratton Corporation

6

1751687

Milwaukee, WI, USA. All rights reserved

Handles & Controls Group

REF NO

PART NO.

QTY.

DESCRIPTION

0440

1734696

1

PIVOT ASSEMBLY

0460

1735290

1

ROD, Chute, Deflector

0470

1734385A

1

BRACKET, Deflector Handle

0480

1921963

1

CAPSCREW, Hex Flange Head, 1/4-20x 2

0490

1960694

1

NUT, Hex Flange, ESNA, 1/4-20

0500

1734709

1

SPRING, Compression

0510

1960074

1

CLIP, Hair Pin

0530

1668185

2

BUSHING, 1/2 ID x 3/4 OD x 1/4

0550

1737965

1

HEADLIGHT ASSEMBLY

0550-10

-----

1

* BULB, Headlight, Halogen, 881-12V27W (Included with Ref. No. 0550)

0560

1921319

2

WASHER, 1/4

0570

1666697

1

SPACER, 5/16 ID x 1/2 OD x 1/4

Reproduction

Not

for

 

Footnotes

Note* See your local hardware store for replacement bulbs.

The above parts group applies to the following Mfg. Nos.:

1695824

- P1524E

1695903 - (P1728EX)

 

 

1695825

- (P1728E)

 

 

 

1695826

- (P1732E)

 

 

 

1695827

- (P1738E)

 

 

 

1695846

- P1732EX

 

 

 

© Copyright 2010 by Briggs & Stratton Corporation

7

1751687

Milwaukee, WI, USA. All rights reserved

Engine & Frame Group

NOTE: Unless noted otherwise,

2988984

use the standard hardware torque specification chart.

The above parts group applies to the following Mfg. Nos.:

1695824

- P1524E

1695903 - (P1728EX)

 

 

1695825

- (P1728E)

 

 

 

1695826

- (P1732E)

 

 

 

1695827

- (P1738E)

 

 

 

1695846

- P1732EX

 

 

 

© Copyright 2010 by Briggs & Stratton Corporation

8

1751687

Milwaukee, WI, USA. All rights reserved

Engine & Frame Group

REF NO PART NO.

QTY. DESCRIPTION

0010

0010

0010

0010-10

0010-10

0010-20

0010-30

0030

0060

0070

0100

0130

0140

0150

0155

0160

0180

0190

0200

0230

0240

0290

0300

0320

0340

0350

0360

0380

0400

0420

0430

0460

0470

0490

0510

0520

0530

0540

0560

0570

0580

0600

0610

0630

21M314-0130-E1

1

* ENGINE, 14.5TP Briggs & Stratton (Domestic) (Engine Model: 21M314-0119-E1)

21M314-0119-E1

1

* ENGINE, 16.5TP Briggs & Stratton (Domestic) (Engine Model: 21M314-0119-E1)

21M314-0122-E1

1

* ENGINE, 16.5TP Briggs & Stratton (CE/Export) (Engine Model: 21M314-0122-E1)

797095

 

1

GUARD, Muffler, Plate (Domestic)

796384

 

1

GUARD, Muffler, Cage (Export)

699234

 

3

CAPSCREW, Hex Washer Head, Muffler Guard

795027

 

1

CAP, Fuel

1921221

 

3

CAPSCREW, Hex Head, 5/16-18x1-1/2

2831277

 

5

NUT, Hex Flange, Whiz Lock, 5/16-18

2822127

 

1

CAPSCREW, Hex Head, 5/16-18x1-3/4,G5

1726864

 

1

PULLEY, Drive

1726863

 

1

PULLEY, Engine

1685366

 

1

WICK, Oil

1726868

 

1

PULLEY HALF, Inside

1726869

 

1

PULLEY, Engine

1701818

 

1

WASHER, Thrust

1922128

 

1

CAPSCREW, Hex Head, 3/8-24x1-1/2

1922755

 

1

WASHER, 3/8

1916965

 

1

Reproduction

 

LOCKWASHER, Spring

1701849

 

1

SPRING, Compression

1702425

 

1

SPRING, Compression

1731178

 

2

STOP, Belt

1921515

 

2

CAPSCREW, Hex Head, 5/16-24x 3/4

1917356

 

2

 

for

 

LOCKWASHER, Spring

1732249

 

1

V-BELT,Auger, HA, 41.78

1672732

 

1

V-BELT,Drive, 3L, 31.0

1726348

 

1

PULLEY, Idler

2860709

Not

 

 

1

CAPSCREW, Hex Flange, Whiz Lock, 3/8-16x1-3/4

1928352

 

1

NUT, Hex Flange, Whiz Lock, 3/8-16

1668477

 

1

PULLEY, Idler

1960647

 

1

CAPSCREW, Hex Head, 3/8-16x1-1/2

7091575

 

2

NUT, Center Lock, 5/16-18

1919326

 

6

WASHER, 5/16

2159106

 

1

SPRING, Extension

1703046A

 

1

ARM, Idler

1665994

 

1

PIN, Flat Head Drilled, 1-3/4

1722460

 

2

PIN, Quick

1727149

 

1

SPRING, Extension

1930591

 

3

CAPSCREW, Hex Flange, Whiz Lock, 5/16-18x 3/4

1930595

 

2

CAPSCREW, Hex Flange, Whiz Lock, 5/16-18x1-1/4

1927557

 

4

NUT, Hex Flange, Whiz Lock, 5/16-18

1726870C

 

1

COVER, Bottom

1925003

 

2

CAPSCREW, Hex Washer Head, Taptite, 1/4-20x 1/2

1725287

 

1

COVER, Belt

Footnotes

Note: * See your local Briggs & Stratton distributor for parts & service.

The above parts group applies to the following Mfg. Nos.:

1695824

- P1524E

1695903 - (P1728EX)

 

 

1695825

- (P1728E)

 

 

 

1695826

- (P1732E)

 

 

 

1695827

- (P1738E)

 

 

 

1695846

- P1732EX

 

 

 

© Copyright 2010 by Briggs & Stratton Corporation

9

1751687

Milwaukee, WI, USA. All rights reserved

Engine & Frame Group

NOTE: Unless noted otherwise,

2988984

use the standard hardware torque specification chart.

The above parts group applies to the following Mfg. Nos.:

1695824

- P1524E

1695903 - (P1728EX)

 

 

1695825

- (P1728E)

 

 

 

1695826

- (P1732E)

 

 

 

1695827

- (P1738E)

 

 

 

1695846

- P1732EX

 

 

 

© Copyright 2010 by Briggs & Stratton Corporation

10

1751687

Milwaukee, WI, USA. All rights reserved